Before beginning assembly, please read these instructions thoroughly.
Anleitung vor Inbetriebnahme aufmerksam lesen!
Veuillez attentivement lire les instructions avant I’emploi.
Lea este manual de instrucciones antes de utilizar su modelo
X ERRICCDHAEZR BHTAIICED T ICEBFEL TS L,

MiNi-Z awo

Instruction Manual
Bedienungsanleitung
Manuel d'instructions
Manual de Instrucciones

8L/ BUREREAE

FCC CAUTION
Changes or modifications not expressly by

the party responsible for compliance voild
the user’s
Authority to operate the equipment.

*Specifications are subject to be changed without prior notice!

*Technische Anderungen sind jederzeit méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!
KEMURDH, FERLAREZEET ZHED1HDFT,

© Copyright 2019 KYOSHO CORPORATION / 2Rl Er# e 5
MINIZAWD-TO1

THE FINEST RADIO CONTROL MODELS



Tires / Die Rader / Pneus

\

Neumatico / 51V Rear Tire B Align with flat section.
Wheel Nut Reifen, hinten Apgeflachten Te’ll beachten!
P o Aligner sur le méplat.
Radmutter neu arere Alinear con la parte plana.
Ecrou de Roues Neumético trasero TS AEAEADED
Tuerca Rueda UryAv ) - °
A —ILFy bk @
@.
Front Wheel /
Felge, vorn
ROS e avant Rear Wheel Rear Tire
Felge, hinten Reifen, hinten
L7Ia£|tidl\ell_'a_\rllt/efl) L Iljelar V\:\heel RoSe arriére Pneu arriére
Re ge, hinten Llanta trasera Neumético trasero
@\ oue arriere U¥YHRA—IL —UVYIALY

Llanta trasera
UPRT—IL

Wheel Nut
Radmutter
Ecrou de Roues
Tuerca Rueda

I

RA—=ILF v bk
Front Tire
Reifen, vorn Front Wheel
Pneu avant Felge, vorn
Neumatico delantero Roue avant ~ A
JOVhEAY Llanta delantera @
Z0Y kA=) /
- . . .
B> Install the tire as illustrated. : > ﬁiﬁgéﬂﬁgﬁ;?:;gnt:ghten'
Ré&der montieren, wie dargestellt Visser sans forcer '
Monter les pneus comme indiqués Enroscar v apretar '" rament
sur le schéma. o 1 p_’ ge ‘7? \e
Coloque el neumético tal y como o HCEFBECOFTROLD,
muestra el dibujo.
AV ZRHDAEICANS, A
Wheel Nut
Front Tire Radmutter
Wheel Tire Reifen, vorn Ecrou de Roues
Felge Reifen Pneu avant Tuerca Rueda
Llanta <j Pneus Neumatico delantero R —ILF Y ~ Tighten Wheel Wrench
Llanta Neumatico JRYhIAV Festziehen  Mutternschliissel
A —JL 1Y Serrer Clé de roue
L ) Aprieta Llave para ruedas
LED RA—=ILLYF

Rear Bumper / Hinterer Stoflfaenger
Pare-chocs arriére / Parachoques trasero / 'J¥7/\>/\—

P> Rear bumper can be installed to suit different shaped bodies.

Der hintere StoBfénger passt unter einer Vielzhal von karosserien.

Le pare chocs arriere peut étre installé selon les différents
modéles de carrosserie.

El parachoques trasero puede ser instalado para
adaptarse a diferentes tipos de carrocerias.

AT SMRT s DFRICEDLE T, UV VI/IX—%

BffiFsZEeENTEEXT,

Rear Bumper
Hinterer Stoflfaenger
Pare-chocs arriere
Parachoques trasero
DRIAIACS

2 x 4mm TP Screw
LK Treibschraube
Vis TP 2x4mm
Tornillo 2x4mm TP
TPE X

2x4mm

38



Dissembling Front Suspension and Adjusting Tread

Demontage der vorderen Querlenker und Anderung der Spur
Démontage de la suspension avant et réglage de la voie

Desmontaje de la suspension delatera y ajuste de la distancia entre ejes
ZOYMNFARY Y3V DR EENLYROEE

B> When shipped, chassis tread (narrow or wide) is pre-assembled to match the body.
Bei der Auslieferung ist Chassis Laufflache (schmal oder breit) vormontiert, um den Kérper entsprechen.
Lors de l'expédition, chassis bande de roulement (étroit ou large) est pré-assemblé pour correspondre a I'organisme.
Cuando sale, chasis de rodadura (ancho o estrecho) es pre-ensamblada para que coincida con el cuerpo.
AWDYU—XEFE7AYMMLY RZEZEETZIENTRETY, THERRICIE. FRTricdbEALY R
(FO-XEFTA4R)ICHENTVET,

2 x 6mm TP Screw
LK Treibschraube
Vis TP 2x6mm
Tornillo 2x6mm TP
TPEX

2 x 8mm TP Screw
LK Treibschraube
Vis TP 2x8mm
Tornillo 2x8mm TP

Front Upper Bulk Cover
Abdeckung Getriebekasten vorn
Capot supérieur avant.

Tapa delantera superior

70V 87vIR—=IN)LT H3)\—

Swing Shaft
Halbwelle
Cardan
Palier

*Replace parts on opposite side in
same order.

*Tauschen Sie die Bauteile auf der
anderen Seite in gleicher Reihenfolge.

*Remplacer les piéces au c6té opposé
dans le méme ordre.

*Recolocar las partes del lado opuesto
en el mismo orden.

RIS EROFIETRIEL X T,

@ Front Upper Bulk Cover (Narrow or Wide) @ Swing Shaft (Short or Long)
Abdeckung Getriebekasten vorn (Schmal oder Breit) Antriebswelle (Kurz oder Lang)
Capot supérieur avant. (Etroit ou large) Cardan (court ou long)
Tapa superior delantera (Estrecha o Ancha) Cardan (Corto o Largo)
70y 7 yIR=IN)LZ AN—=(FA—=XIETA R) AA T v 7 M (a—kXEOVY)

39

2AVT v Tk



2 x8mm TP F/H Screw
SK Treibschraube
Vis TP F/H 2x8mm
Tornillo 2x8mm TP F/H
TPHSEZR

Front Lower Suspension Arm
Querlenker vorn unten

Bras inférieur avant de suspension
Brazo de suspension inferior delantero
Oy OF7Y ARV g7 — A

Tie-Rod

Spurstange

Biellette de direction
Tirante

@ Front Lower Suspension Arm (Narrow or Wide) @ Tie-Rod (Narrow or Wide)
Querlenker vorn unten (Schmal oder Breit) Spurstange (Schmal oder Breit)
Bras inférieur avant de suspension (Etroite ou large) Biellette (Etroite ou large)
Brazo de suspension inferior delantero (Estrecho o Ancho) Tirante (Estrecho o Ancho)
ZOYMNAFPYRARYY 3 FP—LA(FA-XIETA1R) YA4Oy R (FO—XIEFTAR)

B> After replacing each part, reassemble in reverse order.
Nach dem Tausch der Teile montieren Sie das Modell in umgekehrter Reihenfolge.
Apreés avoir remplacer chaque piéces, les remonter dans l'ordre inverse.
Una vez todas las piezas colocadas, vuelva a montarlas en orden inverso
BNV ERBRIEDEREEOFIETHEIIT T LIV,

40



Adjustment of the suspension limiter. / Einstellung der Federwegbegrenzung.
Ajustement de la bague de réglage / Ajuste del limitador de suspension
BRIy —ICLBHE

P> Chassis height and front suspension stroke can be adjusted according to body type.
Effectiveness of Suspension Spring can be strengthened by putting attached Suspension Limiter into [A].
Bodenfreiheit und Federweg der Vorderachse kénnen passend zur Karosserie eingestellt werden.
Die Federvorspannung kann durch Einsetzen von Vorspannringen in geéndert werden.
La hauteur du chéssis et la course de suspension avant peuvent étre réglés selon le type de carrosserie.
L'efficacité du ressort de suspension peut étre renforcée avec la bague de réglage dans [A].
La altura del chasis y la carrera de suspension delantera se puede ajustar al tipo de carroceria.
La eficacia del resorte de suspension puede ser mayor si se pone el limitador de suspension en [A].
M7 DEEICEDETTIOY M ARV Y3 VDEEELEHEZREITZIENTEET,
FEBOYRVI Yy —ZAICANDZET, YRATIV Y ITOMNEZRLTBHIENTEET,

Stroke
Federweg
Course
Recorrido
EEE

Chassis Height
Bodenfreiheit
Garde au sol
Altura chasis

T

B

Suspension Limiter
Federwegsbegrenzer

Bague de Réglage de Garde au Sol
Limitador Suspensiéon
PAVIvE—

41



(Narrow)

MDO003BK

MD203
(Narrow)

1-S32008TP  1-S32008TP

| / MDO006 e o
«
[ A

MD006
|

| X—H—EROMEBREREALT
RERCEZELHEL LS, |

Spare Parts / Ersatzteile / Pieces détachées
/ Repuestos [/ AR7 /=Y

No. Description
e IN—YE
Front Main Chassis Set (MA-020)
MD201| 5y kx> v y—t v ~ (MA-020) | 1000
Front Suspension Arm Set (MA-020) 400
JOYRYIARY Y3V 7—Lhty k(MA-020)
Front Upper Bulk Cover Set (MA-020)
MD203 | 50y 17y /x—/uL s hiv—t v k (MA-020)| 700
Front Suspension Shaft Set (MA-020)
MD204| 51y W2~y yayyv 7 hey b (MA020)| 500
Universal Swing Shaft (Long)
MD205| 5 — "2y voyvv 7k (nvs)| 600
Rear Main Chassis Set (ASF/SPORTS)
MD209| )5 x4 v sy y—t v b (ASF/2m—v)| 900
R/C Unit Set (2.4GHz/RA-45)
MD211/ gr/c3= v k&' k (2.4GHz/RA-45) | 7000

MD202

Small Parts Set (AWD/Black)
MDO03BK| )1y x—wt v  (AWD/ZF 5 v ) | 600
Knuckle & Motor Holder Set
MDO04| 5 %)L g E—s—mLy—tv k| 500

ouos DI s 5 600
wooos | ERer S S Cemzca | 700
MD007 | SOV ooy 600
wooos| Usen S Stat 1000
mpoogp| YoOLSet 1200
MDO11 S\\C;\eé" Eeﬁ 450

R 2x8mm Tapping Flat Head Screw (10pcs)
MDOO3BK | |!S3008TP| 5y gmmm% v ¥~ o 2 (10&A) | 200

MDO03BK Ball Bearing Set (AWD)
MDWOO1| 7 JURF U v &+ v k (AWD) 2800
Shield Bearing (6x10x3mm) 2pcs.

MD203 BRG022| 5 )k~ 7 US % (6x10x3mm) 2@ A » | 1000
(Wide) ] mze-1 | Somegearost 400

ins | SRSEIAEL, | 0%
el | L e 500

1

[

ag
MDOOSB %

© Copyright 2019 KYOSHO CORPORATION /22 4 i 5 5 5

47




Exploded View / Explosionszeichnung
Eclaté / Despiece / #fREH

MD209 MDO11 | X—h—iEROMEPRERBLT
MD209 x ﬁg RECRCEELHEL £, |
MDO11 o MDO11 * Included with Body Set.
} éf MDO11 MDO11 Karosserie im Lieferumfang
enthalten
1, Carrosserie incluse.
5 > A Incluye carroceria.

N7 Y MRBLTWEY,

MD209

MDWO0O01
MDO03BK

(Short) e

MD209 %
MD203
B> The optional parts should be used for the parts marked with m
B> Die Tuningteile sollen die mit m markierten Teile ersetzen. MD204

P> Vous pouvez remplacer les piéces m par des pieces options.
B> Las piezas opcionales deben ser utilizadas en las piezas marcadas con m
gl OP [RIE1N SRV ACIE & iV DAC L s 1] g ar= AN

© Copyright 2019 KYOSHO CORPORATION / 22 £ s & 15 5

48




	P001 AWD_out
	P002 AWD_out
	P003 AWD_out
	P004 AWD_out
	P005 AWD_out
	P006 AWD_out
	P007 AWD_out
	P008 AWD_out
	P009 AWD_out
	P010 AWD_out
	P011 AWD_out
	P012 AWD_out
	P013 AWD_out
	P014 AWD_out
	P015 AWD_out
	P016 AWD_out
	P017 AWD_out
	P018 AWD_out
	P019 AWD_out
	P020 AWD_out
	P021 AWD_out
	P022 AWD_out
	P023 AWD_out
	P024 AWD_out
	P025 AWD_out
	P026 AWD_out
	P027 AWD_out
	P028 AWD_out
	P029 AWD_out
	P030 AWD_out
	P031 AWD_out
	P032 AWD_out
	P033 AWD_out
	P034 AWD_out
	P035 AWD_out
	P036 AWD_out
	P037 AWD_out
	P038 AWD_out
	P039 AWD_out
	P040 AWD_out
	P041 AWD_out
	P042 AWD_out
	P043 AWD_out
	P044 AWD_out
	P045 AWD_out
	P046 AWD_out
	P047 AWD EX_out
	P048 AWD EX_out
	P049 AWD E_J_out
	P050 AWD E_J_out
	P051 AWD Ger_out
	P052 AWD Ger_out
	P053 AWD F_out
	P054 AWD F_out
	P055 AWD S_out
	P056 AWD S_out
	P057 AWD EU_out
	P058 AWD EU_out
	P059 kounyuu_out
	P060 FAX_out

